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REPORT No.:DTI20230267R Date:2023-03-31 Page 1 of 6
Applicant Company Name: Shenzhen AVEnergy Technology CO.,LTD

Applicant Company Address: Room 203,Building A,Dingsheng Building,Xifa Community,Yintian Industrial
Zone,Gongle Community,Xixiang Street,Baoan District,Shenzhen

Report on the submitted samples said to be:

Sample Name . Rechargeable Lithium-ion Battery
Model No. : D
Manufacturer . Guizhou AVEnergy Technology CO.,LTD

Floor 1-3, Building D7, lintelligent terminal Industrial Park, Xixiu Industrial Park,
Xinan street, Xixiu District, Anshun City, Guizhou Province

Sample Receiving Date : March 20, 2023;March 30, 2023

From March 20, 2023 to March 24, 2023
From March 30, 2023 to March 31, 2023

Results - Please refer to next page(s).

Manufacturer Address

Testing Period
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Summary of Test Results:

TEST REQUEST CONCLUSION

A US California Proposition 65. on Lead and Cadmium content Pass

B US California Proposition 65. on Phthalates content Pass
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Any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions,if any. The company's sole
responsibility is to its client and this document does not exonerate parties to atransaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
execept in full without prior written approval of the company. Any unauthorized alteration,forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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Results:

Description for specimen:

1 Black plastic patch

2 Silver metal terminal
3 Silver metal case
4

Label sticker

A. US California Proposition 65. on Lead and Cadmium content

Test method: With reference to US EPA 3052:1996/ EPA 3050B:1996,by acid digestion and analysis was performed
by inductively coupled plasma optical emission spectrometer (ICP-OES)

Results
Item Unit MDL Limit
1 2 3 4

Lead (Pb) mg/kg 10 N.D. 16* N.D. N.D. 100
Cadmium(Cd) mg/kg 10 N.D. N.D. N.D. N.D. 300
Conclusion / / Pass Pass Pass Pass /

Note:

- N.D. = Not Detected or less than MDL
-  MDL = Method Detection Limit

- mg/kg = ppm

- *=This data is the corrected retest data.
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B. US California Proposition 65.on Phthalates content

Test method: With reference to CPSC-CH-C1001-09.4, by solvent extraction and analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

Results
Item Unit MDL Limit
1 4
Dibutyl Phthalate (DBP) % 0.003 N.D. N.D. 0.1
Benzylbutyl Phthalate (BBP) % 0.003 N.D. N.D. 0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) % 0.003 N.D. N.D. 0.1
Diisodecyl Phthalate (DIDP) % 0.01 N.D. N.D. 0.1
Di-n-hexyl Phthalate (DnHP) % 0.003 N.D. N.D. 0.1
Diisononyl Phthalate (DINP) % 0.01 N.D. N.D. 0.1
Conclusion / / Pass Pass /

Note:
- N.D. = Not Detected or less than MDL

- MDL = Method Detection Limit

- % = Percentage by weight

- 0.1% = 1000mg/kg, mg/kg = ppm

- Decision rule: According to DTI-CX-39-2022 {Decision rule for conformity of the test results)

- Flow chart appendix is included.
- Photoappendix is included.
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Appendix

Test flow chart for Lead and Cadmium content:

Cutting/ - . .
prepara?ion —| Sample measurement[—™ Acid dlgestlondby suitable > Filtration
aci
Analyzed by inductively . .
| coupid pasma opca acepwin || The dgested ot
Data emission spectrometer | € deionized water a volumetric flask
(ICP-OES)
Test flow chart for Phthalates content:
Cutting/ Weigh sample and Add organic solvent and _
preparation |—| place in a thimble > extracted by » Cool, cleanup solution
Ultrasonic method
Make up with organic Concentrated/dilute
Data <+—| Analyzed by GC-MS |<— solvent <4—| extracted solution
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fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Sth Fir., Building B, Feiyang Science & Technology Park, Longchang Rd.No.8,Bao’an,Shenzhen, Guangdong, China
- P L FE RS BT ERX ESH 85 tiHFHRE BEME
RYTEEARARAUERELF | Tel: +86.755:32036716 _E-mail: DTi@deesev.cn __URL www.deesev.com

Shenzhen Deesev Testing International Corp.




[m TEST REPORT

REPORT No.:DTI20230267R Date:2023-03-31 Page 5 of 6

Photograph of Sample
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*** End of Report ***
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